CO3RN

MODEL: TS45

GARDEN TRACTOR SPREADER
OWNER’S MANUAL

CAUTION:

Read, understand and
follow all instructions and
warnings before using or
attempting to assemble
the Cobra Spreader.

CONTENTS:

* |mportant Safety Instructions

= Parts and Hardware Identification
= Assembly Instructions

» Care and Maintenance




Important Safety Instructions

Note: These safety instructions and warnings are not intended to cover every possible situation. They are
intended as a general guide. As with any product, common sense and vigilance must be employed in its use
and assembly.

@ N ;O

10.
11.
19
13.
14.
15.

16.

Read this entire instruction manual carefully before attempting to use or assemble this spreader.
Read the towing vehicle owner's manual and towing vehicle safety rules. Know how to

Operate your tractor before using the tow-behind spréader.

Read the chemical label instructions and cautions for handling and applying the chemicals purchased for
spreading

Always begin with the transmission in first (low) gear and with the engine at low speed, and

Gradually increase speed as conditions permit.

Do not load the hopper with more than 85 Ibs.

Do not allow children to play in or around the spreader.

Do not load items over the hopper. Lower hopper when loading objects.

If any part becomes damaged, broken or misplaced, do no use the spreader until a replacement part is
obtained.
When towing the spreader do not drive too close to a creek or ditch and be aware of holes

And other hazards which could cause you to lose control of the spreader and tractor.

Do not operate on or roll over objects that could cause damage to the pneumatic tires or tubes.
Do not inflate the tires more than 40 psi.

Use only a hand-held air pump to inflate tires.

Wear hand and eye protection when handling and applying lawn or garden chemicals.

Do not allow anyone to operate the spreader without proper instructions

Before operating a vehicle on any slope or hill refer to the safety rules in the vehicle owner's
Manual concerning safe operation on slopes. Stay off steep slopes!

Do not use with Rock Salt. Using Rock salt in the spreader will damage the mechanism.

Save these instructions for future reference.




Preparation

Estimated Assembly Time: Approximately 45 minutes

Remove all parts and hardware from the carton. Compare the parts and quantities with the Parts and
Hardware List. If any part is missing contact customer service for replacement.

Tools required for assembly:
e Adjustable Wrench or 7/16 in. Socket
e Flat Head Screwdriver
o Pliers

Important Note: Two adults may be required for assembly.

Care and Maintenance

Check tire pressure regularly. Inflate if necessary. Do not over inflate.

Check bolts periodically to ensure they are secure. Do not over tighten bolts.
Cover or store out of weather when not in use.

Always clean the spreader after use to prevent corrosion of parts.

Using Your Spreader

Precision spreaders are designed to spread dry, powdered or granulated materials thinly and evenly over
any reasonably smooth surface.

Proceed as follows:

1. Make certain that the material is dry and “free running”. If in doubt sieve with a 3mm (1/8) mesh to
remove lumps.
2. Set Rate-setting dial to no.2.

Fill the hopper % full.

4. Push the spreader forward and open the feed gate (slide lever towards hopper). If spread is uneven
or inadequate pull the lever and set micro-dial to a higher number. Repeat until satisfactory
distribution is obtained.

5. Always move off before opening the feed-gate. Always close the feed -gate before stopping.

W

Guarantee
This product is guaranteed for a period of 12 months. This warranty only covers domestic use, not commercial

application. This cover is only applicable when the product genuinely fails. Any fault that is caused by misuse, abuse or
use that contravenes the instructions or where the product has been modified or altered will not be covered.



- Parts and Hardware List

Part # Description

1
1-1

Hopper

Control Cable

wheel

Spinner Disc

Gear Case Assembly
Steering Link Connector
Back Hopper Support
Right Hopper Support
Left Hopper Support
Split Bushing

Front Bracket

Axle

Cotter Pin

Screw M6x35

Screw M6x50

Large Flat Washer
Small Flat Washer
Lock Washer

Hex Nut M6

Screw M6x55
Release pin

Screw M6x40

Cable lock nut

SLOT

&

Quantity

14 19 A

22

21

23



Assembly Instructions

STEP 1
Gear Case and Axle Assembly
Part # | Description Quantity

3-1 Gear Case Assembly 1 n—ﬂ—\ : 0 12
10 | Axle i 3-1
12 | Screw M6x35 1 : 16 18
16 | Small flat washer 1 o
18 | Hex nut M6 1 @;

Slide axle (10) through gear case assembly (3-1) and secure using
screw M6x35 (12), small flat washer (16) and hex nut (18). (Fig. 1)

STEP 2 6 14
Axle and Frame Assembly 5 B,
Part# | Description Quantity o i b

5 Back hopper support

il
s

6 Right hopper support

7 Left hopper support

o~

14 | Screw M6x50

16 | Small flat washer

Bl alip

%
=

18 Hex nut M6

@
1
-
"'w.__l-

=

Attach back hopper supports (5) to right hopper
support (6) and left hopper support (7) using screw
M6x50 (14), small flat washer (16) and hex nut (18) as shown.

Then slide back hopper support (5) onto axle (10). 16
(Note: Split bushing (8) is factory installed on the 8. ; ?*‘:;,_-') 3
back hopper supports. ) (Fig. 2) N ”' / 2
N i
o L, FIGURE 2
o N, %
&



21

STEP 3 i
Part# | Description Quantity 16 9
9 | Front bracket 1 18
21 | Screw M6x40 2 2 X R
16 | Small flat washer 2 "'@-*’ ' ————
18 | Hex nut M6 2

Attach front bracket (9) to right hopper support (6)
and left hopper support (7) using screw M6x40 (21),
small flat washer (16), and hex nut M6 (18). (Fig. 3)

16 Small flat washer
18 Hex nut M6

8 FIGURE3
STEP 4
Part# | Description Quantity 14
(2 | Wheel 2 15 1 5
‘1| 5 ;arge flat washer 1 {/R\ o
1 otter pin AR Amh
14 | Screw M6x50 | 1 N \%’
1
1

Slide a wheel (2) over left side of axle (10), followed

by a large flat washer (15). Insert cotter pin (11). Place other
wheel (2) on the right side of the axle (10) and secure using
screw M6x50 (14), small flat washer(16) and hex nut (18).

(Fig. 4.)

STEP 4 -1
Part# | Description Quantity g
1' Tray i ks 2 FlGURE 4
23 Slot ; 1 n 15
Turn the tray (1) upside down, slide slot (23) into 23
the lead channel on the bottom of tray completely. [ e
(Fig. 4-1.) =

FIGURE 4-1




STEP 5
Assembly Parts List

Part# | Description Quantity

1 Hopper 1
21 | Screw M6x40 4

16 | Small flat washer | 5

18 | Hex nut M6 5

3 Spinner disc 1
20 | Release pin 1 16 17
19 | Screw M6x55 1 _@‘;_ v 2
17 | Lock washer 2 L o

Attach hopper (1) to supports(5,6,7) using
screw M6x40 (21), small flat washer (16) and hex nut (18).
Attach hopper to spinner disc (3) using relaese pin (20).

Attach the control cable (1-1) to front bracket (9) with
screw M6x55 (19), small flat washer (16), lock washer(17)
and cable lock nut (22). (Note: Control

cable (1-1) is factory installed onto hopper) (Fig. 5)

STEP 6

Assembly Parts List

Part# | Description Quantity 14
4 Steering link connector 2 18

21 Screw M6x40

16 | Small flat washer

18 | Hex nut M6

Attach steering link connector (4) to front bracket (9)
using screw M6x40 (21), small flat washer (16) and hex

nut (18). (Fig. 6)

Store your spreader covered or indoors to prevent corrosion and deterioration of plastic.

2 —,'#_ 3
4
2

141 3

FIGURE 6

~18

21

19




	cover
	2
	3
	4
	5
	6
	7

